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WL
Summary
C16-1050-1V(ZSW-252/16K-4
Ko E 5B LA s 2 ( o e ot )
AT R P MET A AR REHT
. C16-1050-1V(ZSW-252/16K-4)
Test object . d : . . .
Outdoor antipollution-type solid-core post insulators of ceramic material
2 [T EHBIRE LR A RLE)
£ Name |Jiangxi Qianglian Electric Ceramic Co., Ltd.
B | gEX LHEF ST A EEEET LR (337200)
Client B \wig: 0799-7516815 A F: 07997516999
C " Electric Ceramic Industry Zone, Luxi County, Pingxiang City, Jiangxi Proving
OMNEEHON | ostal code: 337200 Tel:+86 799 7516815 Fax: +86 799 7516999 <
Hlik g iz ST R A R A PR 3] .
Manufacturer Jiangxi Qianglian Electric Ceramic Co., Ltd. / d 7 "
)8 4 =
Manufacture date e
voth 5 G iy g il
fn, ok J= de/Product : 1~2. % —7U#/First unit4 3~
Serial No.
%1% %, /& /Rated voltage kV \\\ \
% WA #/Bending failing load kN 0\
|3 # (3 (345 BT 77 47/ Torsion failing load }9\1 m 7
HLSE 89, z
BiEH Je &, ¥ & /Creepage distance mm\ -_ 7820
ABH | 2% B /Height mm / \ = 2300
Rated - -
value |[FRAETHZTEE /L1ghth~xg\gmzpmse wmsiand voltage kV [1050
asbs;%ﬁzd #REF HBFHZ @(&/W et sw1tc%n§ impulse withstand voltage kV |750
client |1 4784 ,}%&/Fg\ﬁ%rvfrequency wetwithstand voltage kV 460
&S, ﬁ"h‘ﬁ:ﬁé&?ﬁf}:?'dm g\terference voltage (160kV) uV (500
e/ Vlsua\ mmna voltage kV 160
Py Qi QLOOQ-EGH P RRS 5 A% B4 45 F (£ Ak 4742 )/Outdoor antipollution-type solid-core post
= insulators of ceramic material (Enterprise standard
BT oD )

The tested object is
guaranteed by the

SI-01-2013 &5 p SMERS H A2 E 464 F # 52 3X58 X %9/0utdoor antipollution-type solid-core

post insulators of ceramic material  Test outline

C16-1050-1V  #tiF4e# £ A2 L4 T (8B

T ha # ) /Antipollution-type solid-core post
insulators of ceramic material (Drawing)
HEA
Note
ZFRFTRA ) L8
Representation of client Liu yimin
K oeZ|ik B B 5
Reception date Bl
i e Z
wE A 2013-02-18 = 2013-04-02
Date of tests From To
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ERBAT,
Client:
b 5 B L AR

Test object:

HiE B A
Manufacturer:
biow oAl

Test classification:

% 649423070 B /Tests have been performed :

i# A~K.35/Routine test:

K85 /Sample test:

A X 38 58/ Type test:

4¥579X 30 /Special test:

P An X 352/ Additional t;.:st
#3804k 3% / Appliedétan

#4544/ Conclusion:

wire

Test Conclusion
L H R R A MRo-3)
Jiangxi Qianglian Electric Ceramic Co., Ltd.
Cl16-1050-1V(ZSW-252/16K-4)
iR P oMRR A AR T
C16-1050-1V(ZSW-252/16K-4)
Outdoor antipollution-type solid-core post insulators of ceramic material
ILHBRKE RS RE)
Jiangxi Qianglian Electric Ceramic Co., Ltd.
Prototype Tests

#1346 % /Visual inspection
W61 % 8 fi #riX5%/Bending withstand load tests
R =} #: % /Verification of the dimensions

T IR R i #7338 /Bending failin /
LR 'riii&ia'i‘/Porosny test :

tha 1/900 V Part 1:Test on insulators of ceramic material or glass ( IEC 60168:2001, MOD )
GB/T 8287.2—2008 ###k /& FHT1000VALR F Afep ot 2 AR % T 5235 R+5
4% 1% /Indoor and outdoor post insulators for systems with nominal voltage greater than 1 000 V
Part 2: Dimensions and characteristics ( IEC 60273:1990, MOD )

FRAAIRBAL AZARE, R, 2R AR &R es, L8948
AARIRIB AL, MAniREE a0 RAF S ATAIE,; £ A Ko,

All the items of routine tests, sample tests, type tests and special tests as specified by the
standard were tested, the results met the requm:ments of the standards and techmcal
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S (BA)
Visual Inspection (Routine Test)

X318 B #A/Date:  2013-02-18

4RFG (6RAM) SMUAE, MENAE, MENY, REHRE, SBAKILEM, HAFFH, KERE
ME, RUPABARUEAENZ RN, £EMAESEEE. L. 8. 4. HiLF8m. FoARR
A,

Specimens No.1 ~ No.4 had fair appearance. No defects exceeding standard permission were observed, met the test basis
satisfactory.

fé_‘

#f 5= #h 7 /Sample shape o A7 1R/Sample sign
8k /Photograph 1 F8 4 /Photograph 2
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B EAE (EA)
Height Inspection (Routine Test)
A8 B Ji/Date:  2013-02-18

4% /Units: mm

; F—t F o 4

Bpeciied No. First unit Second unit d i Column

1 1149.9 1150.4 / / 2300.3

2 1150.2 1150.2 / / 2300.4

3 1150.6 / / / /

4 1150.9 / / / /

ﬂf’?‘ﬁ 11501 1150+1 / / 2300+3.5

Specifications

FAASIMRIBEALE, SF.
The result met test standard and the technical specifications,

WE T W i AR (EA)
Bending withstand load test in four directions ( Routine Test )

X4 B fi/Date:  2013-02-18
2 - wﬂ‘jvﬁ:ﬂﬁﬁ? Pu.;" 5
Hass AR T 1 LA A Ha A
Load applied Duration
No. Result
kN ]
FAR R
1 8.0 3
No damage
B2
2 8.0 3 Ak
No damage
AARI
8.0
. . No damage
EEIEZS
8.0
e 3 No damage
iz
/ / / AR
No damage
P ﬂ‘i 3
/ / / R AR
No damage
= B T8
T 8.0, (50%x16) >3 i
Specifications No damage

A ERIEIE , &4,
The result met test standard and the technical specifications.
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RSted (@, AX)
Verification of the Dimensions (Sample Test. Type Test)
KA B #/Date:  2013-02-18
#.4%/Units: mm
1 R ~T# % /Verification of the dimension
24 e
0. Diameter of core Diameter of shed Holes ftop/Botisi) Creepage distance
-1 165.0 ] 2501275 3991
2-1 165.1 ]é ;(7)3:; 250/275 3984
3 165.8 g ;23:2 2501275 3983
4 165.5 é ggg:; 250/275 3988
Speijli‘éicl‘fihons taoh.] g;;gi:;? f SHIHLTS
12 184.6 é ggg; 275/300 4008
22 185.1 ]g ggg; 275/300 4001
«

2 M4Z4Rm £ 444 Form and assembly position

15 ~ 25 %4 = R4y R IEE 45 A7999mm. 7985mm, 3% .2 (7820 mmes .
The creepage distance of No.l ~No.2 were 7999mm and 79835mm, met the requirement of (7820

FEBIREAE, &7,
The result met test standard and the technical specifications.

+sz9_0) —

LT RAT S E 4

. Sl I 4= ] o dF E o
Hoe J;'FHH#_—%@—HTE. Bk 5 ks L‘Fl‘fﬂ*-x-‘z«,_iuﬁaﬁ ( )
arallelism between S B Angle deviation of fixing
No. i linearity Eccentricity between holes (°)
g flanges
1-1 0.45 1.6 1.3 0.27
2-1 0.35 1.6 14 0.33
3 0.40 2.5 133 0.39
4 0.45 1.1 I3 0.22
LA AL
=10.
Specifications SR b L R LN
1-2 0.50 1.3 L7 0.30
2-2 0.45 3.0 i 0.29
AL _
Specifications <0.6 =10.7 <43 <1.0

HEBRRBAL, &4,
The result met test standard and the technical specifications.
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BEATRE (d8F, BAX)
Temperature Cycle Test (Sample Test. Type Test)
iR B #/Date:  2013-02-26
KRB KB BE|(AHKTER

#du% % | The temperature| The temperature| Difference in it i) Bk | HathE SR

No. of cold water | ofhotwater | temperature Duration | Cycle Time | Inspection Result

{2 € K min

f i Al

1-1 12 62 50 30 3 el
No damage

AARI

- 12

i 62 50 30 3 g | W s

AR Am AR
i - = e - . AARELAR | No damage

Speci FEZS

22 12 62 50 30 3 a5
were No damage

ined. R 3

3 12 62 50 30 g (T BRI
No damage

7 3

4 12 62 50 30 3 o
No damage
ALEAL 4 TR L AR
Specifications = ‘. o H > J No damage

FERPRBEL, 24,

The result met test standard and the technical specifications.
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T IR TR (d0HF)
Bending Failing Load Test (Sample Test)

RIx B H/ Date . 2013-04-02

1 % th& % fi #714%36/Bending withstand load test

5t mme o e R ;
e FRERE H AR
No Load applied Result
: N su
1 16.0 i
No damage
/ / /
A AL 16.0 TR 3R R
Specifications ’ No damage
FOIRENE, &4k,
The result met test standard and the technical specifications.
2 F # AR i #7iK58/Bending failing load test
5 o
Has e B
No Load applied Result
; N esu
T AT B AR 4RI
1 279 Ceramic breakage near bottom flange
of bottom unit
/ / /
R FZ R,

Provide datum only.

|2 20230]

2] kv
T att AL s

15 % d 25 31F 42 /failure spot of No.1 sample
B8 K 1/Photograph 1
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IR G AT RS (F04F)

Torsion Failing Load Test (Sample Test)

X5 H 5/ Date :  2013-02-27
1 #m3%& % 71 #74K88/Torsion withstand load test
. e o 51 R !
Hawmy Ll HaRA
No Load applied Haaills
i KN U
EZ8
3 7.0 el
No damage
/ / /
HLE AR 5 RERIR
Specifications ’ No damage
FAARIRIEAE, 445,
The result met test standard and the technical specifications.
2 AEHIR §i 47 K88/ Torsion failing load test
i a7 5 AT 5
T R RE B AR
No Load applied Resilt
' kN'm
AR
3 ;
b No damage
/ / 4
R FZ IR,

Provide datum only.
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$EKE ()
Galvanizing Test (Sample Test)
X% B #/ Date:  2013-02-18

R BEF) R R E

.43 /Units: pm

" Y - @ AL H HAE LR
—ﬁjl\'*%aﬂaﬂ'i'.]"fﬁ "# | 7?? 2 l]{ﬁ ‘ ‘éjﬁ#’f" - 3548
. . ; g . The Average Value of single The average value of all
P The min. value of single specimen : ;
s specimen specimens
LI T LA TR b BHF TR
Top fittings | Bottom fittings | Top fittings | Bottom fittings| Top fittings |Bottom fittings
1-1 134 136 166 160
2-1 135 131 172 165
168 165
3 132 133 164 164
4 130 131 171 170
1-2 132 126 172 166
165 165
2-2 131 125 158 164
] &
Al >60 > 72 >86
Specifications

HORBRBAL, 2.

The result met test standard and the technical specifications.
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FUIRR bR EE (dF )
Porosity Test (Sample Test)
K3 B 89/ Date :  2013-04-03
GHMBIR R AT XA T EIE 63k,
Ceramic fragments from the mechanical failing load test.
B E IR Ay % B 18]
B Percentage il 5% EL?IEU Pressure x FE S i i R AL
: Pressure Duration ;
No. concentation MP h duration Result
% . MPah
-1 3% 20 9 180 B ESLe
No dye penetration
=X “F
2-1 3% 20 9 180 A=A BHLE
No dye penetration
12 3% 20 9 180 AR
No dye penetration
= M o
2 3% 20 9 180 BEEMERE
No dye penetration
= ks .‘& d
3 3% 20 9 180 RIS
No dye penetration
= ;4 3 i
4 3% 20 9 180 EERS EIE
No dye penetration
/ / / / / /
/ / / / / /
AEAL TEERSEAE
3% > 2 e ;
Specifications ’ L 4 A No dye penetration

HARBREBAL, 545,

The result met test standard and the technical specifications.
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T oo & T e ERE (RX)
Dry Lightning Impulse Withstand Voltage Test (Type Test)

K30 =l % B /Test circuit diagram: XGIT04

1200kV 7 # X = 3% B
(Diagram of 1200kV impulse voltage circuit)

—

—G
—6C R {} TO —l
e & WERY
C: #HL % H T EFE (Capacitor of impulse voltage generator )
R;: A4 BZFHBKBIE ( Generator parallel resistor )
Ry [EJE# [ (Damp resistor )
Rg A4 B EFE B ( Generator series resistor )
C;: #/E%EZHEA BE (High voltage capacitor for voltage divider)
C,: #/EFBRER BE (Low voltage capacitor for voltage divider)
TO: iXse (Tested object)
I PT RS TR AR
(Main parameters of testing equipment)
i & U V) | Re(@) | R | ¢ GF) | G (pR)
(Waveshape) °
&k T T4
w
: 491
(Lightning impulse) = (Adjustable) | (Adjustable) > ek




XIHARI

R

No. 130030J

Test Report Page of 30
Tk Faw/ERE (2X)
Dry Lightning Impulse Withstand Voltage Test (Type Test)
X3 A #/Date:  2013-02-20

FRiBEt=7.0C,

BHEEL=50C,

K A /EP=97.8kPa,

L AE /Specifications: 1050 kV. = /AEHLE % §/Correction coefficient K= 0.957

W, JRPE & /The arc distance L=2023mm

5 g y - 7 [R3 & % E o
wams | mwemEis el A s By HEBR
N Times applied Voltage applied Corrected voltage Rt
0. pPp KV KV esu
EALME]SK .
¥R
Positive polarity 1050 ~ 1056 1097 =~ 1103 IR P
No flashover
5 15 shots
il ' 7
AL HANS
Negative polarity 1051 ~ 1056 1098 ~ 1103
No flashover
15 shots
= ISR <2
%y']f’i'ﬁﬁ,‘ 15 / 1050 Flashover less than 2
Specifications it

A E I RENL, 4.
The result met test standard and the technical specifications.




o A

Test Report

XIHARI

No. 130030J

Page 14

of

30

Tl FEFaLE/EKE (BRX)
Dry Lightning Impulse Withstand Voltage Test(Type Test)

F & o T % 8RR G # A 7 & B/Typical oscillogram of dry lightning impulse withstand voltage test

HEmE:

CH1

XV 1200. Q,::,_"_m el A

1000.0 E

800.0-

600.0-

400, tr{‘

200, 0 -
3

|
0.0= taand

-200.0-,, ,,
-10. 00

{ritnaa P

20.00

s e

TEEEE e

Upk=1054. 62kV:
T1=1. 18us;
T2=53. B9us;

us

R B I S T

0.00  90.00

i
40. 00

&iE

S :

w 200,07

No.2-1 ( iE/Positive )

BERIPER &

0.0 _,.....

-200.0 -:

-400.0-

~600.0-
-800.0-

-1000. u-:

-1200.0-

BV b 0 I e R PR e ) |

_20.00

. .
EiE

|[Upk=—1051. 45kV;
T1=1. 13us;
T2=52. 45us:

us

40.00  60.00

80,00 |

No.2-1 ( #i /Negative )
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BAEF FHEAZEERE (AX)
Wet Switching Impulse Withstand Voltage Test (Type Test)

X35 =1 3% B /Test circuit diagram

2

DIVIMS

TR R EELE
(Diagram of impulse voltage circuit)

S T- ;
: =i =
| | B
, I
I ' e

ki 95 PR
Y« Phasion DRI L TO[]
i I
' 3 o
: |
i |
I 1
i T

& 7 A E 8 9 %5 (IG capacitance)

Ry——if 3k & ' (front resistance)

R; % B, %, [ (Tail resistance)

S 7 & & K I [ (Sphere gap)

R—[H & &, [ (Damping resistance)

e, % EA & 4 (H.V arm capacitance)
C,—fRJEAF ¥, (L. V arm capacitance)

CG——A} B 3K 14 (Chopping gap)
TO——& =(Tested object)

DIVMS—34 5 #F & % = A % %t (Digital impulse voltage measuring systems)

RIEFT R RS E R A4
(Main parameters of testing equipment)
U(kV) C(uF) R{(kQ) R(€2) Ci(uF) Ca(uF)
1300 0.091 715 385 300 0.9

4 & A # 7% (Expanded uncertainty): U<2%. (k=2).
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BlEF&£EZEERE (X))

Wet Switching Impulse Withstand Voltage Test (Type Test)

&3 B /Date:  2013-04-02

FIAKB St o= 16.7C

I.4mm/min.

M {&/Specifications: 750 kV.

t=183C, RH=38%, P=097.3kPa

M4 R ¥ /Precipitation rate: 7K-F-4~& 3 /Horizontal component is 1.5mm/min,

% 7 M 7K ¥, 5 % /Conductivity of water 6=103.4uS/cm

W, JE A% IE % #4/Correction coefficient K= 0.966

& 3 /¥ # /vertical component is

3 B : x ¢
Hame | wwbmkyg | emeR i e AR R
N Times applied Vislkeghupghicd R b Result
- . PP kv kv
EARMELSHR
- : ~ L FR%. AEF
Positive polarity 721.4~728.2 746.8 ~753.8 Wi Hlashover, Mo phnehe
] 15 shots
AAMISR
n .
. . 3 . AR%. REF
Negative polarity 721.4~728.4 746.8 ~754.0 No flashover, No punchired
15 shots
AR 45 ’ ten R #R 5 <2
Specifications Flashover less than 2 shots

HOBBREAT, o4,

The result met test standard and the technical specifications.
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B HRAZOLERE (HX)
Wet Switching Impulse Withstand Voltage Test (Type Test)

Pt HR A Z B KIE R A T 4 B/ Typical oscillogram of wet switching impulse withstand voltage test

Tek j2(3 —— — e

J

@il 5.00v M 400ps A Chl 4 2.00V
I 24 2013
1719.80 % 10:27:22
[PVBT130030J-001
TekiZi7 s ] R ?
|
.. i ¥ A E ...... % A‘
1
. , ; :
\
1 ]
BE s.00v M d00ps A Chl A —3.50V
o 245 2013
19.80 % 09:26:10

IPVBT130030J-002
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T HURA 2 B /ERE (B X))
Wet Power-frequency Withstand Voltage Test (Type Test)

X560 = 34 B /Test circuit diagram: XGIT03

750KV I 532 5 1= 7% )
(Diagram of 750kV power frequency voltage circuit)

1T r’—\Rp
| N T ;
| =1} |
i | i
(G) j TO
; T
| (kV)
\
| L
G——% W, #LLA (Generator); Rp——4& 4 & FL(Protect resistor);
TT—— 513858 & /& 23 (Testing transformer) TO——# = (Tested object);

C; 4 /% 3 5 A %, 5 (High voltage capacitor for voltage divider);
Co—4E BAREA & 5 (Low voltage capacitor for voltage divider);

kV——F & & (Voltmeter)

R R 2 AR

(Main parameters of testing equipment)

R Bk

G(kW) TT(kV/kVA) Rp(k2) (Voltage ratio)

2000 750/3000 12 10000: 1
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IHRA T B ERE (R X)
Wet Power-frequency Withstand Voltage Test(Type Test)

X34 B #i/Date:  2013-02-20

FaiEEt=7.0C,

AR Bt = 6.0°C 5

BHRBEEL=50C, KH/EP=978kPa,

@, 90 FE & /The arc distanceL=2023mm

22 ) 7 7K & % & /Conductivity of water o= 98.31S/cm

T4 ¥ /Precipitation rate: 7K+~ 3 /Horizontal component is 1.29mm/min, % & 4% % /vertical component is

1.39mm/min.
HLE Al /Specifications:  460kV. ./E4% i % £t /Correction coefficient K= 1.002
2 o He e W, R % 5 o] .z
Bl 3, ﬂ%f{.ﬁ ARIEJE B/EE ﬁ'ﬂffxﬂﬂ;lﬂ e
N Voltage applied Corrected voltage Duration sult
0. KV IV " esu
AR%
2 462 461.1 60 e
AL ARk
/ 460
Specifications i No flashover

FEBRBIE, 4.

The result met test standard and the technical specifications.
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Artificial Pollution Test (Type Test)
X3 =) 2 B /Test circuit diagram: XGITO08
7 A R 3
(Diagram of artificial pollution test circuit)
Rp
T ™ z
| 2

|
ﬁTO

|

|

== G
b
v
) 28
fG e
S )\i &
Ji 1%
31 |
e oy
( oo X
(kv
== ?
|
1
T
i

G——% 9 #L48 (Generator);

Rp—+& 47 & [A(Protect resistor);

TT—— T 51iX3% & /& 35 (Testing transformer);

TO——& J=(Tested object);

C

G

kV——F 1k & (Voltmeter).

RE P R R & B A%

4 E 3 % AT @ 22 (High voltage capacitor for voltage divider);

4-JE 354K/ 4 & % (Low voltage capacitor for voltage divider);

(Main parameters of testing equipment)

g SR
G(kW) TT(kV/KVA) Rp(kQ) (oltgmeratio)
2000 750/3000 120 10000: 1
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AL FHZ O EXE (RX)
Artificial Pollution Test (Type Test)

X35 B #/Date:

2013-02-20~2013-02-25

R 2 %/SDD:  (0.121 ~0.123) mg/em’; S & %/NSDD:  (0.97~0.98) mg/cm’
% %8 /& /Temperature of chamber: (7.5~32.0) C;

77 A /Pollution solution; NaCl. #£3 * /kieselguhr. SiO, . £ & 7K/de-ioned water.

7 4 7 i%/Application of the pollution layer: *% 7% i%/spraying - Solid layer method.

5 P S o & B é’ SN rﬁ @,
e KIF 2 e AR AR
: oltage Duration
No. Test serial number . Result
kv min
K IN %
) v L No flashover
A A%
e # 186 = No flashover
FA
3 146 e No flashover
H 3R AT
HLEAH A% P AL 28134
: " / 146 15 . g
Specifications withstand 3 times or only 1
flashover in 4 time tests

IR, &%,
The result met test standard and the technical specifications.
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Bending Failing Load Test (Type Test)

TR AT RE (REX)

X4 B A/ Date :  2013-04-02
1 % ey &% §i #1iX38/Bending load test
i Mo 5 4 .
Bt AR fr L H B RA
No Load applied Result
! KN esu
AT
2 16.0
No damage
/ / /
AL 16.0 AR
Specifications ' No damage
HFEBBRBIE, G4,
The result met test standard and the technical specifications.
2 B W AR fi Frikdb/Bending failing load test
7 K e 51 47 ;
PoR- N2 %ﬂﬂ,\ﬁ:{ﬁ IR
No Load applied Rskidlh
’ kN
F A LWL AR
2 277 Ceramic breakage near top flange of
bottom unit
/ / /
R TR HIE,

Provide datum only.

25 # Su AR 42 /failure spot of No.2 sample

/3 oPB30] 2#

2Ry

Fait Wﬁ'ﬂW)ﬁ

R K 1/Photograph 1
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HEBR GRS (BEX)
Torsion Failing Load Test (Type Test)
X% B HA/ Date :  2013-02-27
1 44w i #7588/ Torsion load test
S e 7 ’
Hoths i HS WA,
No Load applied Result
; KN'm esu
iEZ
4 70 AARIR
No damage
/ / /
HAEAR TR IR
g 7.0
Specifications No damage
A RENE, 5.
The result met test standard and the technical specifications.
2 AAEAI§i 7K 88/ Torsion failing load test
5 25 s .70 fi 7o ;
Bt s b H SR
No Load applied Result
: KN-m esu
AAR I
4 :
e No damage
/ / /
R T REIE,

Provide datum only.
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AT TR (455%)
Test for Deflection under Load (Special Test)

iR I8 B #/ Date :  2013-04-02

T AT AR E
o Deflection at the top surface
Heuth 5 T
No.
3.2 kN, (20%x16) 8.0 kN, (50%=16) I1.2 kN, (70%x16)
2 8.0 175 24.0
/ / / /
/ / / /
RBET RIRIE,

Provide datum only.
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A& ETHRE/ERXE (455%)
Radio Interference Voltage Test (Special Test)

%55 = #4- B /Test circuit diagram: XGIT09

_.I

(750kV) AL 2% &, F LK 36 K 24 B

(Diagram of radio interference voltage test circuit )

TNV

NANAANN _'
VNS

s
S

A\

-

TT: I K5 E % (Testing transformer)

L,: ®# (Inductance);

R,: [IEAE A (Matching resistor);

TO: 4= (Tested object);

kV: FH & (Voltmeter);

C,: #8494 (Coupled capacitor);

R;: FUAF# F0 (Sample resistor);

F: 7&K 3 (Filter);

g: PR3 % (Protect gap);

Ci: 4/ 5 /EA A (High voltage capacitor for voltage divider);

G: A 9P (Generator);

M: A @ TR A& B (Measuring receiver of radio interference voltage).

Cy: % /& EK/EA & 25 (Low voltage capacitor for voltage divider);

I R AR
(Main parameters of testing equipment)
SR
G (kW) TT (kV/kVA) Rp (kQ2) (Voltage ratio)
2000 750/3000 12 10000: 1
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AEBTFTHE/ERE (4F5%)

Radio Interference Voltage Test (Special Test)

X536 B #/Date:  2013-02-19

FHRiREt,=8.0C. A RAERH=59%. KA /EP=98.5kPa. #|¥F # % Test frequency: 1.0MHz.
# o % 3 /Specimen mounted: E 3 %% /vertical. # & F#47K-F/Background noise level: 6dB.

REBATEILS RRAEF” BT, RE—HEAIRFIAEINFELETHALLFALELT:

The test was carried out according to the "standard procedure”, RIV obtained during the last decreasing run at the specified
test voltage was as follows.

_ HELE
Fauth5 o %E_ Result
No Voltage applied
j kV dB nv
2 160 50 316.2
Specifications

B EREBAE, 247,
The result met test standard and the technical specifications.
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LW Rl R R (HAe)
Visual Corona Voltage Test (Additional Test)
X35 = 24 B /Test circuit diagram: XGIT03
750kV TR = 34 F
(Diagram of 750kV power frequency voltage circuit)
T Rp
|
I l
i
\J
s
s i N L/: I\r«
Q) ]k S TO
e : ‘
i
g kv) |
| | L |
[ L - G %
| - |
ok
G——% % #LEA (Generator); Rp——~##& 47 % [ (Protect resistor);
TT—— L 51K 3 % /& 23 (Testing transformer) TO——i&#2(Tested object);
C——4 /£ % 3 /£ & % (High voltage capacitor for voltage divider);
Cy—4E BAR/E A &, Z (Low voltage capacitor for voltage divider);
KV——F 1K & (Voltmeter)
KA R4 854
(Main parameters of testing equipment)
o b
G(KW) TT(kV/KVA) Rp(kQ) (Voltags rafic)
2000 750/3000 12 10000: 1




YIHARE | 2 ®#& & | o

Test Report Page 28  of 30

L 2w R K (AR )
Visual Corona Voltage Test (Additional Test)

X3 B #/Date:  2013-02-19

F 3B Et=8.0C. AR ERH=59%. K4 /EP=98.5kPa

# &b % % /Sample assembly: # 5 423K /vertical. #34 # B /Altitude H=396.9m. #% iE % 3%/Correction coefficient K,=1.041.

o TREEEE F ¥R # EAR
u}: & Visual corona voltage Average value Corrected value
- kv kV KV
2 171: 1724 172 171.7 178.7
=
AL / / >160
Specifications

FEIIRBIE, 445,
The result met test standard and the technical specifications.
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C16-1050-1V  ( B #1/ Date : 2012.11.10)

—. &5 B K / Photographs
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